
  

 

Abstract—The main environmental problems of fish canning 

industries are high water consumption and high organic matter, 

oil and grease and salt content in their wastewaters. This work 

aims to analyze the situation of different plants located north of 

Douro river, in Portugal, in order to propose various solutions 

to their problems. Thus, initially it was made an identification 

and implementation of prevent and control pollution measures 

within the industrial units in order to reduce water 

consumption, minimize the wastewater production and reduce 

the pollutant load to treat. Then, the wastewater treatability 

was evaluated through a sedimentation and 

coagulation-flocculation process and through an aerobic 
[...]
filtering, retention and settling in the case of company D. 

After these treatments, the effluents are discharged directly to 

the municipal wastewater sewage network. However, most of 

the time, these effluents do not meet the law requirements for 

discharge. Table I shows the effluents characteristics from A, 

B and D industries, only after the pre-treatment that they have 

been subjected to. 

B. Integrated Pollution Prevention and Control Measures 

The first step for implementing an integrated solution in an 

industrial plant is to examine the possibilities to avoid and/or 

reduce waste at source through the application of measures 

for cleaner production concerning the raw materials, 

technological changes, good manufacturing practices, etc.. 

Most of these preventive measures are easy to implement and 

have low costs. The application of these measures reduces the 

volume and the waste content, thereby allowing simpler and 

more economical waste treatment forms [21]. 

Since the fish canning sector consumes significant 

amounts of water, one of the main practices to be considered 

will be the implementation of measures aimed at reducing 

water consumption, such as: vacuum suction systems on the 

reception of raw materials; flow control in cleaning 

operations by installation of cutting devices; use of warm 

water or humid air to fish defrosting; use of ice removal tank 

supernatant for cooling hot water; reuse of scalling fish water, 

after filtration, in the initial fish washing; use of high pressure 

and low flow cleaning systems; use of compressed air instead 

of water when possible; reuse and water recycling from and 

to non-critical operations; collection of fish waste in closed 

containers to prevent losses; dry transportation of waste; 

adjusting the size of nozzles; etc.. 

Most of the water used in fish processing industries of this 

type results in an effluent with high content of suspended 

solids and high levels of COD/BOD, as shown in Table I. The 

effluent have increased TSS due to the remains of fish, guts 

and sand and high COD and BOD5 due to organic substances 

such as blood, soluble proteins and fish oil. It is therefore 

important to introduce measures aimed at reducing the 

pollution load of the effluent to be treated, such as: solid 

waste recovery; use of vacuum cleaners to clean the fish; 

blood and fish remains collection to prevent reaching the 

wastewater collector; installation of trays or other containers 

for solid waste collection, before falling on the pavement; 

adequate coverage of wastewater drainage canals, to 

minimize the entrainment of solid waste; etc.. 

These pollution prevention measures are not the only ones 

possible for this industrial activity and also cannot be said 

that there is a unique solution applicable to all canned fish 

industries. The goal is to serve as a starting point for 

technicians of the different industrial units in the definition of 

additional integrated pollution prevention and control 

measures. 

C. Evaluation of Coagulation-Flocculation Treatment 

The results obtained during the sedimentation experiments 

showed that the formation of three different zones occurred: a 

floating solids layer, the clarified liquid (80% of total volume) 

and a bottom layer of solids. The characterization of the 

clarified liquid is shown in Table II. TSS, TOC and O&G 

reductions of, respectively, 36 %, 0 % and 54 % in relation to 

International Journal of Bioscience, Biochemistry and Bioinformatics, Vol. 2, No. 4, July 2012

240



  

raw wastewater were obtained.  

 
 
WASTEWATER CHARACTERISTICS BEFORE AND AFTER 

SEDIMENTATION EXPERIMENTS.
 

  Wastewater 

 
Initial After sedimentation 

TSS (mg/L) 396 ± 34 254 ± 14 

TOC (mg/L) 427 ± 3 435 ± 3 

O&G (mg/L) 759 ± 327 352 ± 81 

 

This clarified effluent was then submitted to 

coagulation/flocculation tests. Two organic coagulant aids, 

RIPOL 070 and RIFLOC 1815, were tested at different 

dosages. These experiments were carried out at the pH of the 

raw wastewater. Table III shows a comparison of both 

coagulants effectiveness in removing TSS, TOC and O&G 

from the wastewater.  

 
 
TSS,

 
TOC

 
AND O&G

 
REMOVAL EFFICIENCIES OBTAINED AFTER 

ADDITION OF DIFFERENT DOSAGES OF RIFLOC
 
1815

 
AND RIPOL

 
070

 
TO 

THE WASTEWATER FROM THE SEDIMENTATION TEST.
 

Removal efficiencies (%) 

Coagulant 

dosage (mg/L) 

RIFLOC 1815  RIPOL 070  

20 50 100 150 200 100 200 400 

TSS (mg/L) 51.8 49.8     75.6 78.7 74.0 31.5 34.6 52.8 

TOC (mg/L) 7.2 8.5 15.7 18.5 18.7 0.0 0.0 0.0 

O&G (mg/L) 98.4 98.2 98.9 99.3 99.3 85.8 87.1 87.9 

 

The TSS and TOC data suggest a significant difference 

between the two coagulant aids. Maximum TSS removal 

(79 %) was achieved with a 150 mg/L dosage of RIFLOC 

1815, whereas when 400 mg/L of RIPOL 070 was used, only 

53% of TSS was removed. From Table III, it is also possible 

to verify that increasing the concentration of RIFLOC 1815 

from 20 to 200 mg/L, an increase in TSS removal is observed. 

However, this increase is not so pronounced for higher 

concentrations, tending to stabilize between 100-200 mg/L. 

Regarding the TOC removal, it is possible to observe that in 

the coagulant dosages studied, the RIFLOC 1815 coagulant 

can only remove up to 19 % and RIPOL 070 cannot get any 

removal of organic matter. This may be due to the fact that 

the coagulants themselves are organic materials, whose 1 % 

working solutions have high TOC levels (1555 mg/L for 

RIFLOC 1815 and 4748 mg/L for RIPOL 070). The use of 

high coagulant dosages may even contribute to the increase 

of wastewater TOC. The results in Table III show that both 

coagulants achieved excellent O&G removal efficiencies. 

The highest O&G removal (99.3 %) was obtained with 

150-200 mg/L of RIFLOC 1815, leading to O&G values of 

2.5 mg/L (approximately). The best removal observed with 

RIPOL 070 (400 mg/L) lead to O&G concentration of 42 

mg/L. From all the situations studied, it was found that the 

highest removal efficiencies were obtained with RIFLOC 

1815. This compound contains 18% of an inorganic salt 

(aluminum polychloride), which may have had some 

influence on the obtained results. Thus, in order to verify this 

assumption, future studies will include additional tests with 

the application of other potential coagulation/flocculation 

aids, such as inorganic salts. Additionally, the solution pH 

and mixing values may also be varied. 

D. Evaluation of Biological Treatment 

By the results presented in Table I it is possible to observe 

that the effluent corresponding to the water of fish washing 

from plant A presents a relatively high BOD5/COD ratio (0.8), 

indicating a high biodegradability, i.e., meaning that it can be 

treated easily by a biological process. So, the biological 

treatment of these fish canning wastewaters by activated 

sludge was performed to evaluate the removal efficiency of 

biodegradable compounds by microorganism’s activity. 

As previously mentioned, an initial growing period of the 

activated sludge took place for 20 days in batch mode, in 

order to obtain a biomass concentration of more than 1500 

mgVSS/L in the reactor. It was necessary a relatively long 

growing period since the weather conditions were a little 

adverse, with temperatures ranging between 6 – 11 ºC. After 

having reached the desired biomass concentration, the reactor 

was operated in continuous mode. 

The results for the two studied flow rates are presented in 

Table IV and indicate that the biological treatability of this 

type of wastewaters, under aerobic conditions, is very 

satisfactory, since lower TOC effluent values were achieved.  

 
 
REACTOR OPERATIONAL CONDITIONS FOR

 
EACH FLOW RATE

 
STUDIED AND WASTEWATER TOC

 
BEFORE (FEED)

 
AND AFTER (EFFLUENT)

 
BIOLOGICAL TREATMENT.

 

Flow 

rate 

(L/h) 

pH 
T 

(ºC) 

TOCfeed 

(mg/L) 

VSS 

(mg/L) 

SOUR 

(mgO2/gVSS.

min) 

TOCeffluent 

(mg/L) 

0.75 7.8 17.3 594 4960 1.5 25 

1.2 7.5 17.6 696 4140 0.3 183 

 

In Fig. 5 the TOC removal efficiencies for each of the flow 

rates are presented. 

 

Fig. 5. TOC removal efficiency by biological treatment with flow rates of 

0.75 and
 
1.2 L/h

 
(HRT of 8 and 5 h, respectively).

 

 

From Fig. 5 it is possible to observe that the highest TOC 

removal efficiency (96 %) was achieved with the lowest flow 

rate (0.75 L/h), which leads to the conclusion that the best 

removals are obtained for larger hydraulic retention times, 

since the activated sludge is in contact with the wastewater 

during more time. 

By the results in Table IV, it is also possible to observe that 

the SOUR is higher for the lowest flow rate. Since the oxygen 

uptake rate (OUR) is related to the soluble substrate 

biodegradability and the autooxidation rate of the biological 

sludge  in the reactor, a higher SOUR shoud be expected 

when operating the reactor at a higher HRT. In this situation, 

International Journal of Bioscience, Biochemistry and Bioinformatics, Vol. 2, No. 4, July 2012

241

TABLE II:

TABLE III:

TABLE IV:



  

a greater amount of biomass was present in the reactor (4960 

mgVSS/L), which corresponds to an increased sludge retention 

time, taking into account that the excess of the biomass 

purged out of the system was practically constant. 

In order to determine the activated sludge accumulation 

over time in the secondary sedimentation tank, a study on the 

biomass production was also carried out. For that, the volume 

of activated sludge produced during a certain period of time 

for each flow rate was registered, and the sludge production 

was calculated as 0.38 mL per mg of TOC removed (3.9 and 

5.6 L/d, respectively, for flow rates of 18 and 28.8 L/d). For a 

full-scale WWTP treating 100 m3/d of fish canning 

wastewater, this means a sludge production around 20.6 m3/d.  

Assuming that the solids content increases to 6% after 

settling and thickening, about 1.2 ton/d of sludge need to be 

handled, including treatment and disposal. 

This work showed the feasibility of using both 

sedimentation and coagulation-flocculation as operations to 

reduce significantly the content of suspended solids and oils 

and greases present in the wastewaters from fish canning 

industries and the use of aerobic biological process to treat its 

organic matter content. Further treatment of the clarified 

effluent could involve treatments such as Fenton oxidation, 

reverse osmosis and UV radiation disinfection, looking to 

obtain water with characteristics that allow its reuse in the 

industrial process. 

 

V. CONCLUSIONS 

In this work an overview of environmental situation of fish 

canning industries in northern Portugal has been made, with 

the characterization of several industrial wastewaters. In 

order to assist the industries in improving its production and 

environmental performance, a list of integrated pollution 

prevention and control measures to implement was proposed. 

Finally, the wastewater treatment by chemical 

coagulation/flocculation and aerobic biological processes 

was evaluated. With sedimentation and chemical 

coagulation/flocculation treatment, TSS and O&G total 

removal efficiencies of 86 % and 99.7 %, respectively, were 

obtained using 150 mg/L of RIFLOC 1815. Regarding the 

organic matter removal, the results obtained show the 

viability of the biological treatment with activated sludge for 

fish canning wastewaters treatment, leading to TOC removal 

efficiencies of 96 % for HRT=8 h.  

From the obtained results, it is possible to conclude that the 

chemical coagulation/flocculation is a good treatment for fish 

canning wastewaters, especially to remove oil and grease 

content, while the aerobic biological treatment leads to a very 

large decrease in the TOC value. So, these methods show to 

be a good starting point for a treatment sequence for this type 

of effluents. 

ACKNOWLEDGMENT 

The authors wish to thank Rivaz Química (Portugal) for 

coagulant aids and northern Portugal canneries for 

wastewater samples.  

REFERENCES 

[1] Castro and Melo, “A Indústria Conserveira em Portugal: 

constrangimentos, oportunidades, desafios e inovação,” ANICP – 

Associação Nacional dos Industriais de Conservas de Peixe, May 

2010. 

[2] Handbook for the prevention and minimisation of waste and 

valorisation of by-products in European agro-food industries, 

AWARENET, 2005. 

[3] Cleaner Production Assessment in Fish Processing, COWI Consulting 

Engineers and Planners AS, UNEP, 2000. 

[4] IPPC - Reference Document on Best Available Techniques in the Food, 

Drink and Milk Industries, Comissão Europeia, August 2006. 

[5] K. Bensadok, M. Belkacem, and G. Nezzal, “Treatment of cutting 

oil/water emulsion by coupling coagulation and dissolved air 

flotation,” Desalination, vol. 206, pp. 440-448, 2007. 

[6] H. Zhu and Y. Zhu, “Study of PVDF tubular ultrafiltration membrane 

for separating oil/water emulsion and effect of cleaning method on 

membrane,” Modern Appl. Sci, vol. 3, pp. 144-150, January 2009.  

[7] P. Canizares, F. Martínez, J. Lobato, and M. A. Rodrigo, “Break-up of 

oil-in-water emulsions by electrochemical techniques,” J. Hazard. Mat, 

vol. 145, pp. 233-240, June 2007.  

[8] G. Ríos, C. Pazos, and J. Coca, “Destabilization of cutting oil 

emulsions using inorganic salts as coagulants,” Colloids Surf. A, vol. 

138, pp. 383-389, July 1998.  

[9] K. Matsumiya, K. Nakanishi, and Y. Matsumura, “Destabilization of 

protein-based emulsions by diglycerol esters of fatty acids – The 

importance of chain length similarity between dispersed oil molecules 

and fatty acid residues of the emulsifier,” Tetrahedron Lett, vol. 25, pp. 

773-780, 2011.  

[10] A. Pinotti and N. Zaritzky, “Effect of aluminum sulfate and cationic 

polyelectrolytes on the destabilization of emulsified wastes,” Waste 

Manag, vol. 21, pp. 535-542, 2001. 

[11] J. Lim, T. Kim, and S. Hwang, “Treatment of fish-processing 

wastewater by co-culture of Candida rugopelliculosa and Brachionus 

plicatilis,” Water Res, vol. 37, pp. 2228-2232, 2003. 

[12] A. M. Corral, J. L. Campos, M. Sánchez, R. Méndez, and J. M.  Lema, 

“Combined System for Biological Removal of Nitrogen and Carbon 

from a Fish Cannery Wastewater,” J.  Environ. Eng., vol. 129, pp. 

826-833, 2003. 

[13] V. Oyanedel, J. M. Garrido, J. M. Lema, and R. Méndez, “A membrane 

assisted hybrid bioreactor for the post treatment of an anaerobic 

effluent from a fish canning factory,” Water Sci. Technol, vol. 48. no. 6, 

pp. 301-309, 2003. 

[14] P. Artiga, G. G. Toriello, R. Méndez, and J. M. Garrido, “Use of a 

hybrid membrane bioreactor for the treatment of saline wastewater 

from a fish canning factory,” Desalination, vol. 221, pp. 518-525, 

2008. 

[15] A. D. Mora, J. L. Campos, A. M. Corral, and R. Méndez, “Anammox 

process for nitrogen removal from anaerobically digested fish canning 

effluents,” Water  Sci. Technol, vol. 53, pp. 265–274, 2006. 

[16] P. Chowdhury, T. Viraraghavan, and A. Srinivasan, “Biological 

treatment processes for fish processing wastewater – A review,” Biores. 

Technol, vol. 101, pp. 439-449, 2010. 

[17] R. E. Carawan, J. V. Chambers, and J. V. Zall, Seafood water and 

wastewater management, North Carolina Agricultural Extension 

Services, Raleigh, NC, 1979. 

[18] M. T. Pérez, P. B. Hernández, D. C. E. Barrera, G. R. Morales, and R. R. 

Natividad, “Treatment of industrial effluents by a continuous system: 

Electrocoagulation – Activated sludge,” Biores. Technol, vol. 101, 

pp.7761-7766, May 2010. 

[19] Pollution Prevention in Food Canning Processes, Regional Activity 

Centre for Cleaner Production (RAC/CP), Mediterranean Action Plan, 

March 2001. 

[20] Standard Methods for the Examination of Water and Wastewater,  20th 

ed., APHA, AWWA, WEF, American Public Health Association, 

American Water Works Association, Water Pollution Control 

Federation, Washington, DC.,  1998. 

[21] J. Zufía, and G. Aurrekoetxea, “Integrated processing of fish canning 

industry wastewater: the EFLUCON project,” J. Aquat. Food Prod. 

Technol, vol. 11, pp. 303-315, 2002. 

 

International Journal of Bioscience, Biochemistry and Bioinformatics, Vol. 2, No. 4, July 2012

242

http://academic.research.microsoft.com/Author/44418769/kentaro-matsumiya
http://academic.research.microsoft.com/Author/56637889/koichi-nakanishi
http://academic.research.microsoft.com/Author/27790780/yasuki-matsumura
http://www.ncbi.nlm.nih.gov/pubmed?term=%22Zaritzky%20N%22%5BAuthor%5D

